11AC Alternator

!
nla2-j

01. 13H4920 - 11AC ALTERNATOR - WITH FAN - NLA

13H4920 - MGC 11AC ALTERNATOR WITH FAN - NO LONGER AVAILABLE
nla2-j

01a. 37H4252 - 11AC ALTERNATOR - LESS FAN - NLA

37H4252 - 11 AC ALTERNATOR - LESS FAN - NO LONGER AVAILABLE
nla2-j

02. 37H1527 - BOLT - NLA

37H1527 - BOLT - NO LONGER AVAILABLE

03. NT607041 - NUT - 7/16 UNF

NT607041 - NUT - 7/16 UNF

Quantity required - 1

04. GHF334 - WASHER - 7/16

GHF334 - WASHER - 7/16

Quantity required - 1

05. 529221A - BEARING - NLA

529221A - BEARING

Original Part Number - 97H626

Quantity required - 1

nla2-j

06. 27H3829 - BRACKET - DRIVE END - NLA

27H3829 - DRIVE END BRACKET ASSEMBLY - NO LONGER AVAILABLE
nla2-j

07. 27H3831 - PLATE - NLA

27H3831 - BEARING RETAINING PLATE - NO LONGER AVAILABLE
nla2-j

08. 37H1878 - CIRCLIP - NLA

37H1878 - CIRCLIP - NO LONGER AVAILABLE
nla2-j

09. 27H3822 - 'O'RING SEAL - NLA

27H3822 - 'O'RING SEAL - NO LONGER AVAILABLE
nla2-j

10. 37H2884 - ROTOR - NLA

37H2884 - ROTOR - NO LONGER AVAILABLE
nla2-j

11. 37H3233 - BRACKET - SLIP RING END - NLA

37H3323 - SLIP RING END BRACKET - NO LONGER AVAILABLE
nla2-j

12. 17H8689 - BEARING - NLA

17H8689 - NEEDLE ROLLER BEARING - NO LONGER AVAILABLE
nla2-j

13. 37H1881 - SEAL - NLA

37H1881 - SEAL - NO LONGER AVAILABLE
nla2-j

14. 37H2886 - HEATSINK - CATHODE - NLA

37H2886 - HEATSINK - CATHODE BASE DIODE - NO LONGER AVAILABLE
nla2-j

15. 37H2887 - HEATSINK - ANODE - NLA

37H2887 - HEATSINK - ANODE BASE DIODE - NO LONGER AVAILABLE
nla2-j

16. 17H8692 - BRUSH - NLA

17H8692 - BRUSH SET - NO LONGER AVAILABLE
nla2-j

17. 37H3652 - BRUSH BOX - NLA

37H3652 - BRUSH BOX  - NO LONGER AVAILABLE
nla2-j

18. 47H5530 - CONNECTOR - NLA

47H5530 - LUCAS CUT OUT CONNECTOR - NO LONGER AVAILABLE
nla2-j

19. 17H5599 - INSULATED WASHER - NLA

17H5599 - INSULATED WASHER - NO LONGER AVAILABLE
nla2-j

20. 37H3096 - STATOR - NLA

37H3096 - STATOR - NO LONGER AVAILABLE
nla2-j

21. 17H8695 - SUNDRY PARTS - NLA

17H8695 - SUNDRY PARTS - NO LONGER AVAILABLE

nla2-j

22. 13H2177 - FAN - NLA

13H2177 - FAN - NO LONGER AVAILABLE
nla2-j

23. 12B1415 - PILLAR - NLA

12B1415 - ADJUSTING LINK PILLAR - NO LONGER AVAILABLE
nla2-j

24. 13H3298 - TOLERANCE RING - NLA

13H3298 - TOLERANCE RING - NO LONGER AVAILABLE

25. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 1

26. PWZ205 - WASHER - 5/16 X 1

PWZ205 - WASHER - 5/16 X 1

Quantity required - 1

27. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16 UNF

Original Part Number - FNZ105

Quantity required - 1

nla2-j

28. 12B1451 - LINK ADJUSTING - NLA

12B1451 - ADJUSTING LINK - NO LONGER AVAILABLE
nla2-j

29. HBZ0540 - BOLT - NLA

HBZ0540 - ALTERNATOR TO SIDE COVER BOLT - NO LONGER AVAILABLE

30. BH605141 - BOLT - 5/16 X 1 3/4 UNF

BH605141 - BOLT - 5/16 X 1 3/4 UNF - Alternator Rear to Side Cover

Quantity required - 1

31. PWZ305 - WASHER - LARGE

PWZ305 - LARGE PLAIN WASHER

Quantity required - 2

32. GHF301 - WASHER - SMALL

GHF301 - SMALL PLAIN WASHER - 5/16 X 5/8

Quantity required - 2

ghf222w-j

33. GHF222 - LOCK NUT - 5/16 UNF

GHF222 - LOCK NUT - 5/16 UNF

Quantity required - 2

nla2-j

34. 12B1460 - BUSH - NLA

12B1460 - SPLIT BUSH - NO LONGER AVAILABLE